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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG121931-04B

Conducted Spurious Emission

LTE Band 25/ 1.4MHz

S [ spect i
Ref Level 0.00 dém  Offset 11.70 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr
PARS Limit PARS
INE_ARS PARS _10 ddBi INE_ARS PARS
SPURIOUS_LINE_ABS
-20 dBm
-30 dBm
-40 dBm e 7~
IO L, DAY . R L el 4 aamen
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 902.32134 MHz -47.60 dBm -34.60 dB 30,000 MHz 1,000 GHz 1.000 MHz 990.06247 MHz -47.62 dém -34.62 d&
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG121931-04B

LTE Band 25/ 3MHz
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30.000 MHz 1.000 GHz 1.000 MHz 933.83058 MHz -47.67 dBm -34.67 dB 30,000 MHz 1,000 GHz 1.000 MHz 993.45577 MHz -47.51 dBm -34.51 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83811 GHz -42.42 dBm -29.42 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.46072 GHz -47.91 dBm -34.91 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.51902 GHz -46,41 dBm -33,41 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,51758 GHz -46,68 dBm -33.68 dB
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3.000 GHz 9.000 GHz 1.000 MHz 6.99492 GHz -42.58 dBm -29.58 dB
9.000 GHz 13,000 GHz 1.000 MHz 10,58705 GHz -41,92 dBém -28.92 dB
13.000 GHz 19,500 GHz 1.000 MHz 16.11401 GHz -39.53 dBém -26.53 d&
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG121931-04B

LTE Band 25/ 5MHz
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30.000 MHz 1,000 GHz 1.000 MHz 971.15692 MHz -47.42 dBm -34.42 dB 30,000 MHz 1,000 GHz 1.000 MHz 904.74513 MHz -47.65 dém -34.65 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83853 GHz -43.89 dBm -30.89 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.60009 GHz -47.56 dBm -34.56 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.50822 GHz -46,30 dBm -33,30 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,08183 GHz -46,35 dBm -33,35 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.98992 GHz -42,76 dBm -29.76 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.91242 GHz -42,67 dBm -28.67 db
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30,000 MHz 1,000 GHz 1,000 MHz 997.81859 MHz -47,43 dBm -34.43 dB.
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1,920 GHz 3.000 GHz 1.000 MHz 1,92018 GHz -43.86 dBm -30.86 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.90042 GHz -42.67 dim -29.67 dB
9.000 GHz 13,000 GHz 1.000 MHz 10,58705 GHz -41.87 dBm -28.87 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.78604 GHz -39.50 dBm -26.50 d&
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SPORTON LAB.
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LTE Band 25/ 10MHz
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30.000 MHz 1,000 GHz 1.000 MHz 954.19040 MHz -47.39 dBm -34.39 dB 30,000 MHz 1,000 GHz 1.000 MHz 957.09895 MHz -47.40 dBm -34.40 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83979 GHz -46.06 dBm -33.06 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.61520 GHz -47.87 dBm -34.87 dB
1,920 GHz 3,000 GHz 1.000 MHz 2,49095 GHz -46,37 dBm -33,37 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,51758 GHz -46,66 dBm -33,66 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.99842 GHz -42.52 dbm -29.52 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.90892 GHz -42,30 dBm -28,30 db
9.000 GHz 13.000 GHz 1.000 MHz 10.61105 GHz -41.78 dBm -28.78 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.61555 GHz -42,01 dBm -29.01 dB
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30,000 MHz 1,000 GHz 1,000 MHz 989,57771 MHz -47 .44 dBm -34.44 dB.
1.000 GHz 1.840 GHz 1.000 MHz 1,59085 GHz -47.84 dBm -34.84 d8
1.920 GHz 3.000 GHz 1.000 MHz 1,92090 GHz -43.83 dBém -30.83 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.92642 GHz -42.65 dim -29.65 dB
9.000 GHz 13,000 GHz 1.000 MHz 1060355 GHz -42,03 dBém -29.03 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.81803 GHz -39.55 dBm -26.55 d&
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SPORTON LAB.
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LTE Band 25/ 15MHz
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1,000 GHz 1.000 MHz 926.55922 MHz -47.51 dBm -34.51 dB 30,000 MHz 1,000 GHz 1.000 MHz 977.45877 MHz -47.55 dBm -34,55 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83760 GHz -39.14 dBm -26.14 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.61730 GHz -47.73 dBm -34.73 dB
1,920 GHz 3,000 GHz 1.000 MHz 2,49095 GHz -46,72 dBm -33,72 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,50714 GHz -46,56 dBm -33,56 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.82792 GHz -42.62 dbm -29.62 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.95842 GHz -42,61 dBm -28.61 db
9.000 GHz 13.000 GHz 1.000 MHz 10.65254 GHz -41,93 dBm -28.93 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.60355 GHz -41.84 dBm -28.84 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.81153 GHz -39.63 dBm -26.62 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.81203 GHz -30.53 dBm -26.53 dB
—_— —
)i 2 )i [
L JL ) L JL J
Spectrum [DVD]
Ref Level 0.00 dém  Offset 11.70 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS_
-20 dém
-30 dém
-40 dBém -
_‘ =
P M""“\MWMI“"
rf
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 959,52274 MHz -47,72 dBm -34.72 dB.
1.000 GHz 1.840 GHz 1.000 MHz 1.68909 GHz -47.80 dBm -34.80 dB
1.920 GHz 3.000 GHz 1.000 MHz 1.92018 GHz -43.57 dem -30.57 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.91092 GHz -42.60 dim -29.60 dB
9.000 GHz 13,000 GHz 1.000 MHz 1061955 GHz -41,95 dBm -28.95 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.83253 GHz -39.50 dBm -26.50 d&
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SPORTON LAB.
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LTE Band 25/ 20MHz
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Ref Level 0.00 dém  Offset 11.70 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11,70 dB Mode Auto Sweep
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 973.58071 MHz -47.33 dBm -34.33 dB 30,000 MHz 1,000 GHz 1.000 MHz 991.03198 MHz -47.52 dém -34.52 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.83340 GHz -42.00 dBm -29.00 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83769 GHz -46.92 dBm -33.92 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.52406 GHz -46,53 dBm -33,53 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,50355 GHz -46,59 dBm -33,59 dB
3.000 GHz 2.000 GHz 1.000 MHz 5.86601 GHz -42,79 dbm -29.72 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.54092 GHz -42,69 dBm -29.69 db
9.000 GHz 13.000 GHz 1.000 MHz 10.58805 GHz -41.77 dBm -28.77 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.58055 GHz -41.88 dBm -28.88 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.78254 GHz -39.51 dBm -26.51 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.83003 GHz -30.28 dBm -26.28 dB
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Spectrum [DVD]
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Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 904,74513 MHz -47.,52 dBm -34.52 dB.
1.000 GHz 1.840 GHz 1.000 MHz 1.64543 GHz -47.83 dBm -34.83 dB
1.920 GHz 3.000 GHz 1.000 MHz 1.92018 GHz -45.40 dem -32.40 de
3.000 GHz 9.000 GHz 1.000 MHz 5.89601 GHz -42.55 dim -29.55 dB
9.000 GHz 13,000 GHz 1.000 MHz 1059255 GHz -42,12 dBém -29.12 d8
13.000 GHz 19,500 GHz 1.000 MHz 15.78254 GHz -39.50 dBm -26.50 d&
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ssamonias. FCC RADIO TEST REPORT

Report No. :

FG121931-04B

Frequency Stability

Test Conditions LTE Band 25 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0079
40 Normal Voltage 0.0017
30 Normal Voltage 0.0018
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0019
0 Normal Voltage 0.0010
PASS
-10 Normal Voltage 0.0061
-20 Normal Voltage 0.0039
-30 Normal Voltage 0.0013
20 Maximum Voltage 0.0043
20 Normal Voltage 0.0000
20 Battery End Point 0.0028
Note:
1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.60 V. ; Maximum Voltage =4.45 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : Al4-42 of 42
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ssamonias. FCC RADIO TEST REPORT Report No. : FG121931-04B

LTE Band 26

Peak-to-Average Ratio
Mode LTE Band 26 / 15MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 5.36 5.74 5.94 5.97 PASS
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Irace 1 (T e | T Th T e | e | eae e (e e T T | e T e e e
il () il T e
LTE Band 26 / 15MHz / 64QAM LTE Band 26 / 15MHz / 256QAM
Middle Channel / Full RB Middle Channel / Full RB
Ref Level 30.00 dBm Offset 10,90 di Ref Level 30.00 dBm Offset 10,90 di
o Att 30 dB AQY 2 ms & RBW 20 MHz o Att 30 dB AQY 2 ms & RAW 20 MHz
(@153 view (@155 view
N B — \ i N H"‘!.
\‘ B
“, |
1€ ! 1€ \I
\ |
|
!
CF 836.5 MHz I‘ Mean Pwr + 20.00 dB CF 836.5 MHz Mean Pwr + 20.00 dB
O y Ci Distril i Function Samples: 130000 O y Ci Distril i Function Samples: 130000
| fce 1 (T | e e | e e e e It (T St T s | e T e e | e
)il [T )il SR e
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG121931-04B

26dB Bandwidth

Mode LTE Band 26 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 1.28 | 127 | 305 | 312 | 530 | 508 | 10.61 | 9.97 | 1421 | 1493 | - -
Mode LTE Band 26 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH 130 | 1.34 | 306 | 3.13 | 514 | 510 | 1043 | 10.21  14.72 | 1451 | - -
TEL : 886-3-327-3456 Page Number 1 A15-2 of 37

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Re

port No. : FG121931-04B

LTE Band 26

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

G o)
Ref Level 30.00 GBm  Offset 10,590 db & RBW 30 kHz RefLevel 20,00 dBm  Offset 10,50 db @ RBW 30 khz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5.01 dBm)| ™M1[1] 16.29 dBm)
. 836.58390 MHz 836.69300 MHz
20 - 20 -
N A ) 26.00 dB - r nde 26.00 dB
o kit ittt it e s 1.283900000 MHz| 104 ek a ¥, VO ‘Rw("u'\-’\v\-\ 1.269900000 MHz
Qfactor | 651.6 Qfactor | 658.8
o di 0di -
s i \rz
-10 d v -10 de E
A
/ e Vil ‘
1" S T R S
-30
-40 ds -40 di
50 d -50 di
-60 d 60 d
CF B36.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 836.5839 MHz 15.91 dBm nd@ down 1.2839 MH2 M1 B36.693 MHz 16.29 dBm nd@ down 1.2699 MHZ
TL 1 835.8455 MHz -10.12 dBm ndd 26.00 dB TL L 835.6622 MHz -9.65 dBm n 26.00 dB
T2 1 837.1294 MHz -10.05 dém Q factor 651.6 T2 1 B837.1322 MHz -9.86 dBm Q factor 658.8
L U J wa L JU J L]

Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] aBm) ™M1[1] 15.97 dBm)
e 10 MHz . 836.96150 MHZ,
20 - 20 41
| E 26.00 dB N mdB 26.00 dB
o i s 2.050000000 MHZ 04 i s et madi il ;- e dines .122900000 MHZ]
T Q factor 273.9 ] Q factor 268.0
o di ‘ 0di
10 d - -10 di
7 /
/
204 7 a 20d v . =
Y AN LN e i - ~
le) = -30
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 835.3851 MHz 16.39 dBm nd@ down 3.0509 MH2 M1 1 836.9615 MHz 15.97 dBm nd@ down 2.1229 MHZ
T 1 934.9955 MHz -9.40 dBm nd8 26.00 dB TL L £34,9655 MHz -10.09 dBm nd8 26,00 d8
T2 1 838.0465 MHz -9.48 dBm Q factor 273.8 T2 1 B3B.0BB4 MHz -10.08 dém Q factor 268.0
L U J wa L JU J L]

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

Spectrum pectrum
Ref Level 30.00 GBm  Offset 10,90 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 10,50 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5.08 dBm)| ™M1[1] 15.99 dBm)
835.27100 MHz 834.87200 MHz
20 + 20
Y ndB 26.00 dB 26.00 dB
g i VLA e A AP B 5.295000000 MHZz 0d _,’\m.; P 5.075000000 MHz|
T Q factor | 157.8 I 164.5
d | i I
° 7 5 0 ]
k%4 Nz i \
-tod -10d - —
S
/ \ / ™,
20 d - 20 d =
/ . PR I
Bl e avay - e -30
40 df -40 di
50 d -50 di
-60 d 60 d
CF B36.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 835.271 MHz 15.08 dem ndB_down 5.295 MHz ML 34 B72 MHz 15.39 dBm ndB_down £.075 MRz
TL 1 833.823 MHz -10.89 dBm ndd 26.00 dB TL L 33,953 MHz -10.60 dBm 26.00 dB
T2 1 839.117 MHz -11.02 d8m Q factor 157.8 T2 1 B39.027 MHz -10.48 dBm 164.5
L U J wa L JU J L]

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A15-3 of 37



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG121931-04B

LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum = i
Ref Level 30.00 cbm  Offset 10,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5.65 dBm)| ™M1[1] 15.00 dBm)
838.6380 MHz 160 MHz
20 b 20
T - “nolgg ) 26.00 dB ] ndB. 26.00 dB
o P AT BT 10.609000000 MHz 04 [ e B 9.970000000 MHZ|
* ] Q factor \ 79.0 b 1 Q factor 84.3
0 dé 0 dée T
ry/ !
-10 dBm 7 -10 dém Jl
20 dBm s 20 dBn e ——
AN 7 20 oA _
e
-30 dbm -30 dém
-40 dam: -40 dam
50 dgm -50 dém
-6 dBm -60 dBm
CF B836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 838,638 MHz 15.65 dam nd8 down 10.6509 MHz ML B4D.736 MHz 15.80 dam nd8 down 9.97 WHz
T1 1 831.345 MHz -10.45 dbm nd8 26.00 dB T1 L B31.665 MHz -11.18 dam nd8 26.00 dB
T2 1 841.955 MHz -10.34 dam qQ factor 9.0 T2 1 B41.635 MHz -10.26 dam qQ factor 84.3
~r
L]

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ctrum pectrum i
Ref Level 30.00 cbm  Offset 10,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.09 dBm) ™M1[1] 14.74 dBm)
835.0910 MHz 832.8340 MHz
20 d8 i 20
Y ndB 26.00 dB nd 26.00 dB
04 bt e SV B 14206000000 MHz| 104 NN A e R, 14.925000000 MHz
* T Q factor | 58.8 b ! Q factor 55.8
0de ; t 0 7
| i J \
10 dBm: ¥ i 7
/ \ / \
20 dBm .
N b
e P A MLAS s
256 defn—=
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF B836.5 MHz 1001 pts Span 40,0 MHz CF 836.5 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 835.001 MHz 16.09 dam nd8 down 14.206 MHz ML 22,334 MHz 14,74 dBm nd8 down 14,925 MHz
T1 1 829.367 MHz -9.60 dBm nd8 26.00 dB T1 L B26.976 MHz -11.38 dbm nd8 26,00 d8
T2 1 843.573 MHz -10.91 dém Q factor S8.8 T2 1 B43.903 MHz -11.45 ddm Q factor

N/A

N/A

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG121931-04B

LTE Band 26

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

G o)
Ref Level 30.00 GBm  Offset 10,590 db & RBW 30 kHz RefLevel 20,00 dBm  Offset 10,50 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 5 dBm| MI[1] 16.29 dBm
836.50280 MHz vt 837.96310 MHz
= ndB 26.00 dB @ nds x 26.00 dB
104 P iy onn oy B 1.300700000 MHz 104 - A Al W oY 3.056900000 MHZ|
I Qfactor .\ 643.1 Q factor )\ 273.9)
/ \
0 0 d E
04 . 10 d L
20 df g — 20 df -
i o \ e
50 -0
40 d -40 de
50 d -50 di
-60 d 60 d
CF B36.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 836.5028 MHz 13.36 dBm nd@ down 1.3007 MHz M1 837.3631 MHz 16.29 dBm nd@ down 2.0569 MHZ
TL 1 835.8622 MHz -12.75 dm ndd 26.00 dB T1 L £34.9775 MHz -9.59 dBm nd8 26.00 dB
T2 1 837.1629 MHz -12.57 dém Q factor 643.1 T2 1 B3B.0345 MHz -9.56 dBm Q factor 273.9
L I 4 - [S JL 4 -

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 3.45 dBm)| MI[1] 14.73 dBm
838.65800 MHz 892.7840 MHz
20 20
ndB e 26.00 dB ndB 26.00 dB
» ) - Ay S 5.135000000 MHZz " ~ e o B, N 10.430000000 MHZ
W 7 v QTacton \ 163.3 0 1 Q factor 79.8
| /
o4 . 0d X
/ J N2
/ T 2
-1 d L 10 di E -
¥ E N
20 d = - =20 -
o I - ]
Saf e [ L Y 0 A PN
40 d -40 de
50 d -50 di
&nd 60 d
CF B36.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 838.658 MHz 13.45 dBm ndB_down 5,135 MHz ML L 32,784 MHZ 14.73 dBm ndB_down 10,43 MHZ
TL 1 833.923 MHz -12.50 dbm nd8 26.00 dB T1 L B31.445 MHz -11.41 dbm nd8 26.00 dB
T2 1 839.057 MHz -12.78 dém Q factor 163.3 T2 1 B41.B75 MHz -11.14 d8m Q factor 79.8
L I 4 - [S JL 4 -

Middle Channel / 15MHz / 64QAM

N/A

Spectrum

Ref Level 30.00 dém

Offset 10,90 dB & RBW 300 kHz

o Att 30de SWT  126ps @ VBW 1MHz Mede Auto FFT
SGL Count 100/100
(@ 15k Max
™11 3.10 dBm)
834.1320 MHz
20 ™ 26.00 dB|
Y
i A, A | o~ . 14.715000000 MHz|
10 7 o i 56.7
{
od J
~1od
J
/
I anns AV AY
40 df
50 df
-6 df
CF B836.5 MHz 1001 pts Span 40,0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 834.132 MHz 13.10 dam nd8 down 14.715 MHz
T1 1 829.037 MHz -12.82 dbm nd8 26.00 dB
T2 1 843.753 MHz -12.70 dém Q factor 56.7
L I 4 -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG121931-04B

LTE Band 26

Middle Channel / 1.4MHz / 256QAM Middle Channel / 3MHz / 256 QAM

Ref Level 30.00 cbm  Offset 10,90 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 11.71 dBm) ™M1[1] 13.03 dBm)
83630250 MHz 835.93660 MHZ,
20 20
™ nd 26.00 dB I nd 26.00 dB
» X By 1.342700000 MHz| . s . N ~ B —~ 3.134900000 MHZ|
w 7 = 70 fadrbrny 622.9 n I roar N 266.7
od . 0 di /
/ \ /
~1od = -0 d -
¥ A s
b 5 /
20 d v 20 di
A - L s
NP PV = Ao a0 =
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 836.3825 MHz 11.71 dBm nd@ down 1.3427 MH2 M1 B35.9366 MHz 13.03 dBm nd@ down 2.1349 MHZ
T1 1 935.8399 MHz -14.43 dm nd8 26.00 dB T1 L £34,9775 MHz -12.90 dbm nd8 26.00 d8
T2 1 837.1825 MHz -14.36 dBm Q factor 622.9 T2 1 B83B.1124 MHz -13.12 dém Q factor 266.7
L I 4 - [S JL 4 -

Middle Channel / 5MHz / 256 QAM

Middle Channel / 10MHz / 256QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 2.18 dBm)| ™M1[1] 11.91 dBm)
838.57800 MHz 838.6380 MHz
= nd 26.00 dB @ nd@) 26.00 dB
B 5.095000000 MHz| By X 10.210000000 MHz
di " - A
w 7 A el [T g et 164.6 0 f = dfactor ™y 82.2)
s { va 4 \
-10 df -10 d
204 y 20d
- A
. Pl DL NS
0B —_ -
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 838.578 MHz 12.18 dBm nd@ down 5.095 MHz M1 1 B3B.B3B MH2 11.91 dBm nd@ down 10.21 MHZ
T1 1 834.022 MHz -14,00 dam nd8 26.00 dB T1 L 31365 MHz -14,05 dam nd8 26,00 d8
T2 1 839.117 MHz -13.75 dém Q factor 164.6 T2 1 B41.575 MHz -14.00 d8m Q factor 82.2
L I 4 - [S JL 4 -

Middle Channel / 15MHz / 256QAM

N/A

Spectrum
Ref Level 30.00 cbm  Offset 10,90 db = RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT
SGL Count 100/100
(@ 17k Max
™M1[1] 10.08 dBm)
832.9340 MHz
= o nd 26.00 dB
104 b3 B 14.505000000 MHz|
'."' TV AT L ey B\ e, 57.4
o \
-tod f I\
bi X
i
204 7 -

i Lo
3B - <
40 df
50 df
-6 df
CF B836.5 MHz 1001 pts Span 40,0 MHz

Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
M1 1 832.934 MHz 10.08 dBm nd@ down 14.505 MHz
T1 1 829.367 MHz -15.63 dam nd8 26.00 dB
T2 1 843.873 MHz -16.15 dém Q factor 57.4
L I 4 -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG121931-04B

Occupied Bandwidth

Mode LTE Band 26 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 110 | 110 | 272 | 2,73 | 454 | 450 | 9.05 | 9.05 | 13.49 | 1343 | - -
Mode LTE Band 26 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH 1.09 | 110 | 272 | 2,74 | 448 | 4.49 | 915 | 9.01 | 1349 | 13.49 | - -
TEL : 886-3-327-3456 Page Number 1 A15-7 of 37

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG121931-04B

LTE Band 26

Middle Channel / 1.4AMHz / QPSK Middle Channel / 1.4AMHz / 16QAM

ctrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 10,90 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.60 db = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5.01 dBm)| 15.03 dBm)
50 MHZ| 836.94760 MHZ,
20 + 20
v Occ B 1.096503497 MHz N 1.104895105 MHz,
e, e A A AT 1 ], e
o e e - 04 P et
od f 0 di 7 r
/ s
-10 d - -10 de -
/ N
20d - 20 df P
— / ~ /e i AT NV
<30, g - 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.2455 MHz 15.01 dsm ML L 36,9476 MHz 15.83 dam
T 1 835.95175 MHz 8.60 dBm Oce Bw 1.096503497 MHz TL L 835.94895 MHz 6.52 dBm Oce Bw 1.104895105 MHz
T2 1 837.04825 MHz 7.65 darm T2 1 837.05365 MHz 6.51 dam

L U

Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM

L I

ctrum = rectrum =
Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.66 dBm) ™M1[1 15.42 dBm)
- 835.20920 MHz - 836.63790 MHZ,
A~ - e B 2.721278721 MHz 2.727272727 MHz
B A N ARl e A
10d ' 104 e
! /
od 0 di .
/ / \
10 df 10 d
/ / \
/ / \
204
/ I N
o RV S -
g=i] S N
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.2892 MHz 17.66 dam ML 836.6270 MHz 15.42 dam
T 1 835.13337 MHz 10.67 dBm Oce Bw 2.721278721 MHz TL L 835.13337 MHz 8.61 dBm Oce Bw 2.727272727 MHz
T2 1 837.85465 MHz 11.35 dam T2 1 837.86064 MHz 8.54 dam
L U J wa L JU J ]
ectrum -
Ref Level 30.00 GBm  Offset 10,90 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 10.00 db @ RBW 100 khz
jo ALt 30d8 8SWT 10 ps & VBW 300 kHz  Mode Auto FFT b ALt 30 de SWT 10 ps & VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.72 dBm) ™M1[1 14.21 dBm)
837.17900 MHz 835.01100 MHZ,
20 20
" c Bre 4.535464535 MHz 7 4.495504496 MHZ
P e A VA TLnbn o Seen oyl iy 12
10d | 104 = : -
f 1
o d | 0 di |
/ / \
~1od - A < -0 d - =
/ \ / o
20d A T — B s ——
X [~ VA . _
=Sty = o
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 837.179 MHz 15.72 dam ML B35.011 MHz 14.21 dBm
T 1 834.24226 MHz 11.08 dBm Oce Bw 4.535464535 MHz TL L 834.24226 MHz 9.06 dBm Oce Bw 4.495504496 MHz
T2 1 838.77772 MHz 7.30 dam T2 1 838.73776 MHz 7.74 dam

L U

TEL : 886-3-327-3456

FAX . 886-3-328

-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG121931-04B

LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum = i
Ref Level 30.00 cbm  Offset 10,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5.62 dBm)| 15.04 dBm)
444D MHZ " 894.9020 MHz
= Occ By 050949051 MHz @ X 050949051 MHz
e T s AT 2 el NPV
10d 104d
{ [
0d8 t 0 d k
-10 dam — -10 dam: -
- N, / N
20 dgm 20 dBm e —
/ - e / -
R FoNV ] A el
40 dim -30 dem
-40 dam: -40 dam
-50 dBm -50 dém
-60 dBm -60 dBm
CF B36.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 832,444 NMHz 15.62 dam ML 15.94 dam
TL 1 831.9545 MHz 10.46 dBm Oce Bw 9.050943051 MHz T1 L 831.5246 MHz 10.20 dBm Oce Bw 9.050949051 MHz
T2 1 84101585 MHz 8.96 dam T2 1 840.9755 MHz 9.57 dam
-

Middle Channel /

15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ctrum pectrum i
Ref Level 30.00 cbm  Offset 10,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
16.11 dBm 13.92 dBm)|
838.5380 MHz 837.7290 MHz
= o 13.486515487 MHz @ 7 13.426573427 MHz
72 NUSYPN i ~ Ars 3 .
1wd v J 2 10 d H.;\ P i Y i ¥ WA, AT ¢
0d8 L 0 d |
\ / |
-10 dsm - -10 dam
/ \ 7 [
\ / A
20 dBm = 20 dBm 2 — —
SN A TV, P e e - i ]
-abdem L ! 30 dém
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF B836.5 MHz 1001 pts Span 40,0 MHz CF 836.5 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 838,538 MHz 16.11 dBm ML 37,729 MHz 13.92 dam
T1 1 829.7266 MHz 10.61 dBm Oce Bw 13.486513487 MHz T1 L £29.7867 MHz 9.76 dBm Oce Bw 13.426573427 MHz
T2 1 10.27 dom T2 1 843.2133 MHz 9.30 dam

N/A

N/A

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG121931-04B

LTE Band 26

Middle Channel / 1.4AMHz / 64QAM Middle Channel / 3MHz / 64QAM

ctrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 10,90 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.61 dBm) ™M1[1] 14.11 dBm)
- 836.73760 MHz - 835.80470 MHZ,
| Pce Bw 1.090909091 MHz, L,\ 2721278721 MHz]
A ¥ / -~ T 2
104 PR, ) 104 e e ‘
\
o d 0 di |
-10 df - 10 d 5
‘/ \\ \
20d
T 30
40 df 40 de
50 d S0 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.7376 MHz 13.61 dam ML L 835.8047 MHz 14,11 dBm
T1 1 835.95734 MHz 8.70 dBm Oce Bw 1.090305051 MHz T1 L 835.14535 MHz 7.92 dm Oce Bw 2.721278721 MHz
T2 1 837.04825 MHz 5.52 dam T2 1 837.86663 MHz 8.72 dam
L I 4 [S JL 4 -

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

ctrum = rectrum =
Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.40 dBm) 14.10 dBm)
836.50000 MHz 837.5390 MHz
= T Oce Bw 4475524476 MHz @ ; - 9.150849151 MHz]
| (P A o e P A2
w0 £ o o o s n 0d — A,
/ \
o di 1 0di "‘ -
/ J Y
10 d 7 -10di 0y
/ \. E \
204
O i TN pn, o
40 df 40 de
50 d S0 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f £36.5 MHz 14,40 dBm ML 37,539 MHz 14,10 dBm
T1 1 834.26224 MHz 7.71 dBm Oce Bw 4,475524476 MHz T1 L B31.9645 MHz 8.14 dBm Oce Bw 9.150849151 MHz
T2 1 838.73776 MHz 8.50 dam T2 1 B41.1154 MHz 8.14 dam
L ] J - \ JU J ) wo

Middle Channel / 15MHz / 64QAM N/A

Ref Level 30.00 cBm  Offset 10,90 dB & RBW 300 kHz

jo ALt 30d8 8SWT 12.6 ps & VBW 1 MHz Mode Auto FFT
SGL Count 100/100
(@ 17k Max
™M1[1] 3.17 dBm)|
- 831.7350 MHz
CT] Occ B 13.486515487 MHz
11 M .
10d popendl e ad nres ; 2
{ Il
o d |
{ \
10 df 4 \
/ A\
v
v Tr
o M ™
40 df
50 df
-6 df
CF B836.5 MHz 1001 pts Span 40,0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
M1 1 831.735 MHz 13.17 dBm
T1 1 829.7266 MHz 9.32 dBm Oce Bw 13.486513487 MHz
T2 1 843.2133 MHz 7.12 dam
L I 4 -

TEL : 886-3-327-3456 Page Number 1 A15-10 of 37
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG121931-04B

LTE Band 26

Middle Channel / 1.4MHz / 256 QAM Middle Channel / 3MHz / 256QAM

ctrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 10,90 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 11.90 dBm) ™M1[1] 12.56 dBm)
- 836.37410 MHz - 837.14740 MHZ,
M1 Occ B 1099300699 MHz Omm B 2.739260739 MHZ
- - I
10d P =y 10d + o —
| /
od 0 d
I N ,/
-10 df -10 d 7
'\ / .
20 df = S 20 df .
/ A \
-0 = — 20 e —y - e
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.3741 MHz 11.90 dam ML 37,1474 MHz 12,56 dam
T1 1 835.94615 MHz 4.74 dBm Oce Bw 1.099300699 MHz T1 L 835.12138 MHz 6.62 dBm Oce Bw 2.739260739 MHz
T2 1 837.04545 MHz 4,92 dbm T2 1 837.86064 MHz 6.28 dam
L I 4 [S JL 4 -
ctrum = rectrum =
Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 11.23 dBm) ™M1[1 12.99 dBm)
- 838.13800 MHz - 832.6640 MHz
Occ Brey, 4.485514486 MHz i 9.010989011 MHZ
4 - ¥ 4 P ~ -
o P VAT KA Vs e g 10 ‘fl y .
od ' 0 d ;
[ |
-10 d - 10 d I
204 20d {
/ >~ ~ -
/ h - | W \_\‘f "
| A Al AN - -
-40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 838,138 MHz 11.23 dam ML L B32.664 MHZ 12.99 dam
T1 1 834.26224 MHz 5.73 dm Oce Bw 4,485514456 MHz T1 L 5319845 MHz 6.19 dBm Oce Bw 9.010969011 MHz
T2 1 838.74775 MHz 4.68 dam T2 1 840.9955 MHz 6.83 dam
L ] J - \ JU J ) wo

Middle Channel / 15MHz / 256QAM

N/A

Ref Level 30.00 dBm
o Att 30 dB
SEGL Count 100/100

Offset 10,90 db « RBW 300 kHz

SWT

12.6 s @ VBW

1 MHz

Mode Auta FFT

(@ 17k Max

MIL1]

Occ Bw

13486513487 MHZ

A

Ty,

60 df

CF B36.5 MHz

1001 pts

Span 30.0 MHz

Marker

X-value 1

Y-value |

Function |

Function Result |

r
Type | Ref | Tre |
M1 1

TL 1
T2 1

833.023 MHz
829.7268 MHz
843.2133 MHz

11.52 dBm
5.87 dBm
5.21 dBm

Oce Bw

13.486513487 MHz

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG121931-04B

Conducted Band Edge

LTE Band 26 / 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum || Spectrum
Ref Level 30.00 dBm  Offset 10.90 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.90 db Mode Auto Sweep
SGL Count 100/100 ESG'- Count 100/100
@1 AvgPwr (@1 AvoPwr
Limit Fheck PAES | SPURIGIECHNEKABS PAES
¥ ; ; Aks Line _§PURIDUS_LINE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P /_]‘ 20 gbine ﬂ 5
10 dem ! 1'\ 10 dBm: T 1|
o dd | 0 dBm E
| |
-10 dBm t -10 dBm.
SPURIOUS_LINE_ABS L r
20 dBm h -20 dBm i
.30 dem o v -30 dBm ,\
-40 dam IWA‘ -40 dgdtf
. A Lt b \
- - e S0 dem “"wr\\ — ;’\L
A
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts StE 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 923,000 MHz 100,000 kHz 9822,99600 MHz -41.02 dém -28.02 de 847.000 MHz 849.000 MHz 100.000 kHz 848,72527 MHz 20.22 dBm -9.78 d&
823.000 MHz 824,000 MHz 20.000 kHz 823.99950 MHz -25.75 dBm -12.75 dB 949,000 MHz 850,000 MHz 20.000 kHz 549,00050 MHz -95.40 dBm ~12.40 dB
824.000 MHz 526,000 MHz 100,000 kHz 824.25874 MHz 20.96 dBm -9.04 d& 850.000 MHz 860,000 MHz 100.000 kHz 850.02498 MHz -43.45 dbm -30.45 dB
——
i J ) e i 1 )

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 20

pectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
1 5 5 ABS Li SPURIDUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PAES 20 chine 5
10 dBm e . 10 dBi g'*-‘-l
| J \
0 da { ! ode
{ 1 i
-10 dem - | -10 dpm ;
SPURIOUS_LINE_ABS " \
-20 dem 4 \\ 20 gBm JI
-30 dem ] ) dBm
.W‘J -
40 dem - 40 dem *
w/...—w"/ L,;‘"M 1"~| v
s
0 = 50 dem
N
]
-60 dem -60 dem -
Start 815.0 MHz 3003 pts Stop 826.0 MHz_||[[Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
815.000 MHz 823.000 MHz 100.000 kHz 922.62038 MHz -39.57 dém -26.57 d& 547.000 MHz 849.000 MAz 100.000 kHz 848.20778 MHz 12.79 dBm -17.21 dB
823.000 Mrz | 824,000 Mhz 20.000 kiz £23,59550 MHz -26.56 dém -13.96 d8 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -26.52 dBm -13.52 dB
£24.000 MHz 526000 MHz 100.000 kHz 824.86513 MHz 12.55 dBm -17.35 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -35.06 dBm -26.06 db
Y
) i )

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG121931-04B

LTE Band 26 / 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 10.90 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 10.90 dB Mode Auto Sweep
SGL Count 1007100 ESGL Count 100,100
@1 AvgPwr (@1 AvoPwr
Limit §heck PABS | SPURIGNECLinEkABS_ PABS
s 3 3 AkS Line _$PURIDUS_LINE_ABS PAS:
20 ghine —FPURIOUS_|INE_ABS P [‘1 20 gbine [\ s
10 dem ! l\\ 10 dBm: 1 .i
0dB 0 dem / ‘
-10 dgm I -10 dBm
SPURIOUS_LINE_ABS \ /
20 dem .m' 20 dim 1,‘
-30 dem LI 30 dB;JJ Y
-40 dam h‘*f’/ MW\ -0 apff "\’
50 A "g:::'m \“WT\“‘ =T
e
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts stop 826.0 MHz | |[Start 8a7.0 Mz 3003 pts Stop 860.0 Mz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
£15.000 MRz 523,000 MHz 100,000 kHz 522,97203 Mhz -41,.38 dem 2638 06 847.000 MHZ 849,000 MHZ 100,000 kHz 89876523 MHz 20,15 dbm ~9.85 dB
£23.000 MHz 824,000 MHz 20,000 kHz 823,99950 MHz -25.41 dm -l2.41d8 949.000 MHz 850,000 MHz 20.000 kHz 849,00050 MHz -24.24 dBm -11.24 de
824.000 MHz 826.000 MHz 100.000 kHz 624.23277 MHz 20.12 dem -9.98 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -44.13 dbm -31.13 dB
S
Y
i [ i 1 )
Date .2021 18:11:15

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 fvgPwr
Limit §heck PAES | SPURIGUE CHANEKABS PABS
1 5 5 ABS Lt SPURIDUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PAES 20 chine 5
10 dBm /, s \ 10 di(,. \
0B ’ ! 0de i
-10 dem - \ -10 dpm
SPURIOUS_LINE_ABS H \ \
-20 derm l 20 gem L
-30 dém '.‘k =30 dB
H"J\J " N
-40 dem "w 40 dem \\Jh -
I “'\-«_ﬂ__\w
so.de S 50 dém .
o
el
-60 dem -60 dem o
Start 815.0 MHz 3003 pts Stop 826.0 MHz_||[[Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£15.000 MHz 823,000 MHz 100,000 kHz 822,98002 MHz -37.62 dém -24.62 d& 847.000 MHz §49.000 MHz 100.000 kHz §48.11389 MHZ 11.74 dBm -18.26 d&
523.000 MH2 | B4.000 MHz 20.000 kiz £23,59051 MHz ~27.37 dbm -14.37.d8 849,000 MHz 850,000 MHz 20,000 kHz 849,01349 MHz -27.13 dBm -14.13 dB
824.000 MHz £26.000 MHz 100.000 kHz 824.39061 MHz 11.84 dém -18.16 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -36.17 dBm -23.17 dB
Y
i J1 "
Date: 20.JUN.2021 18:10:35

Date: 20

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG121931-04B

LTE Band 26 / 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum

(=)

s um

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.90 dB

Mode Auto Sweep

Ref Level 30,00 dém  Offset 10.90 db
SGL Count 100/100

Mode Auto Sweep

@1 AvaPwr [01 avgpur
Limit dheck PAES | SPURIGIECHNEKABS PAES
3 3 3 ABS Line _$PURIDUS_LINE_ABS PAS!
20 dhin® —pPURIOUS. LINE_ABS P, 20 dbime 5
7 A
10 dBm [ ‘\ 10.dem M
ods £ 0 dem ‘ l
|
-10 dem l -10 dem—-
SPURIOUS_LINE_ABS L* !
-20 dBm -20 dBm
W Y
30 dem lM -30 dem \\
40 dBm v,"' -40 del
/ 1 VAMIEERN
500l 0 dem v —— \-\\‘
-60 dem 50 dBm . ==
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
815.000 MHz 923,000 MHz 100,000 kHz 822,98002 MHz -40.06 dém -27.06 de 847.000 MHz 849.000 MHz 100.000 kHz 848,72727 MHz 18.70 dBm -11.30 d&
823.000 MHz 824,000 MHz 20.000 kHz 823.99950 MHz -25.49 dBm -12.49 dB 543,000 MHz 850.000 MHz 20.000 kHz 849,00050 MHz -26.11 dBm -13.11 d8
824.000 MHz 826.000 MHz 100.000 kHz 824.24875 MHz 18.78 dém -11.22 d8 850.000 MHz 860.000 MHz 100.000 kHz 850,01499 MHz -43.11 dBm -30.11 dB
S
Y
il A I [] o
Date .2021 18:1%:31

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
1 5 5 ABS Li SPURIDUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PAES 20 chine 5
10 dBm ~ “\ 10 Bt _\
0 B ![' \ o cer 1|
-10 dem - -10 dpm
SPURIOUS_LINE_ABS I‘ \
-20 dem l k‘“ 20 dom L
-30 dém K dem \M,\
-40 dBm a1 40 dBm e
emre] T W *r\J [,
e T 50 dem e —
~J_
-60 dem -60 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz_||[[Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
815.000 MHz 823.000 MHz 100.000 kHz 922.96404 MHz -38.43 dém -25.43 d 547.000 MHz 849.000 MAz 100.000 kHz 848.15185 MHz 11.17 dBm -18.83 db
823.000 Mrz | 824,000 Mhz 20.000 kiz £23,59550 MHz -28.58 dém -15.85 d& 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -27.22 dBm -14.22 dB
£24.000 MHz 526000 MHz 100.000 kHz 824.30062 MHz 10.59 dBm -19.31 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.02498 MHz -38.24 dbm -25.24 db
Y
) i )
Date: 20.JUN.2021 18:1B8:50

Date: 20

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A15-14 of 37




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG121931-04B

LTE Band 26 / 1.4MHz / 256QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =l ¢ um
Ref Level 30.00 dBm  Offset 10.90 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.90 dg Mode Auto Sweep
SEL Caunt 1007100 SGL Count 100100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKABS PABS
3 3 3 ABS Line _$PURIDUS_LINE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P 20 ghine 5
10 dBém 10 dBm B
|
ode 0 dem —
-10 dBm -10 dBm. . ‘
SPURIOUS_LINE_ABS ‘
-20 dBm -20 dBm \/
-30 dBm -30 dBm ]
-40 dem ‘W w‘“ —WB £ 1\.\ ,\
g / o7 450 u@ \«\f| —
™ \“‘*-__
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts StE 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 923,000 MHz 100,000 kHz 822,83616 MHz -38.76 dém -25.76 de 847.000 MHz 849.000 MHz 100.000 kHz 848,72328 MHz 15.65 dBm -14.35 d&
823.000 MHz 824,000 MHz 20.000 kHz 823.99950 MHz -25.83 dBm -16.83 dB 949,000 MHz 850,000 MHz 20,000 kHz 549,00050 MHz -28.67 dBm -15.67 dB
824.000 MHz 826.000 MHz 100.000 kHz 824.23277 MHz 15.78 dém -14.22 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.09491 MHz -40.03 dbm -27.03 dB
S
Y
i e N [1 e
Date 021 19:21:22

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru || Spectrum
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PARS | SPURIGSHIE CHEEKARS_ PABS
1 5 5 ABS Li SPURIDUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS 20 dkine s
10 dem 10 dém
ods ' 0 e
|1 \
-10 dem / -10 dpm
SPURIOUS_LINE_ABS J \ \
20 dem ‘ H(L 20 dem ‘
-30 dBm J/‘ W dem ..‘hy
40 dBm 40 dBm
f’“if \I‘]L“-\.M
d == -50 dBm —
T,
~
-60 dem 50 dBm —
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | ALimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 922,99600 MAz -41.12 dem -28.12 dB 847.000 MHZ 849,000 MHZ 100 000 kHz 840.08302 Mz 854 b o1.66 0B
523.000 MH2 | B4.000 MHz 20.000 kiz £23,53550 MHz -31.41 dBm -18.41 d8 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -30.43 dBm -17.43 dB
£24.000 MHz 526000 MHz 100.000 kHz B24.54645 MHz 8.81 dBm -21.19 d& 850.000 MHz 860.000 MHz 100.000 kHz £50,00500 MHz -40.55 dBm -27.55 dB
T
I 1 P
Date: 20.JUN.2021 19:2

Date: 20

TEL : 886-3-327-3456
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